

Article Number: YT-2402

Description: N40D*N40D W/R Lamination with Clear PU Film Waterproof/Breathable

Test Color: Grey

Test Report

● Hydrostatic Head Test

Test Method: JIS L1092-1998, Section 5.1.2 Method B, Hydrostatic Pressure Method

Provided Requirements: 10,000mm

Test Result: $\geq 10,000\text{mm}$

Remark: Tested on the face side (non covered)

● Appearance of Fabric after 5 Launderings

Test Method: AATCC 135-2004 Normal temperature Line Dry

Test Result: No Peeled

● Water Vapour Permeability As Received

Test Method: JIS L1099-1995, Method B1, Potassium Acetate Method

Provided Requirements: $10,000\text{g}/\text{m}^2/24\text{hrs}$

Test Result: $13,319\text{g}/\text{m}^2/24\text{hrs}$

Remark: Tested Condition: Temperature $30^\circ\text{C} \pm 2^\circ\text{C}$